
Study on Sustainable Water Supply for Bogotá City and Surrounding Area 
Based on the Integrated Water Resources Management, Colombia 

Final Report – Main Report 

(2-5-1) 

CHAPTER 5 MASTER PLAN OF WATER SUPPLY FOR BOGOTA 
CITY AREA BY USE OF GROUNDWATER 

5.1. Basic Policy of the Master Plan 

5.1.1. Water Supply for Case of Emergency 

Basic policy for Mater Plan of water supply by use of groundwater is as follows: 

<Basic policy for water water supply by use of groundwater>

Water resources development of Chingaza area should be promoted for long-term sustainable water supply for
Bogota metropolitan area. On the other hand, water conveyance from Chingaza area is vulnerable to natural
disaster. To solve this problem, master plan for emergency water supply by use of groundwater around Bogota
[...]
Small system 1)

Chlorination Chlorination

＋ ＋

Water mixing with 
the other treated 

water
Small system

Low Medium High Low

Period of emergency water 
supply will about 9 months

Conventional 
system

Chlorination

Construction cost/Operation cost

In case Fe and Mn exceeds standard value
In case Fe and Mn are less 

than standard value

Sc
en

ar
io

 o
f D

is
as

te
rs

①Damages of water 
distribution network in 
Bogotá city

Period of emergency water 
supply will be about 10 days Chlorination

Conventional 
system 2) Chlorination

②Damages of water 
conveyance tunnel from 
Chingaza 

Conditions of raw water quality

Conditions of water supply

 
Notes: 1. Small system: The system composed of sand filtration (Pressure filtration type). 
 2. Conventional system: The system composed of sedimentation and sand filtration. 

Source: JICA Study Team 

The optimum water treatment system will be determined after further examination from technical, 
geological and economical points of view.  Procedure for examination is as follow: 

 Raw water quality will be surveyed in detail and water treatment systems to satisfy the required 
water quality will be selected. 

 Proposed systems will be studied whether they meet the requirements for topographical 
restriction. 

 Performance against the total cost including construction/operation cost will be examined to 
decide the optimum treatment system. 

The details for each water treatment system are described below. 

(2) Water Treatment System 

1) Alternatives A-1 and B-1 

Design raw water quality and design treated water quality for these alternatives are shown in 
Table-2.5-15. 

Table-2.5- 15 Design Raw Water Quality and Design Treated Water Quality 
(Alternatives A-1 and B-1) 

Water Quality 
Item Unit Design Raw 

Water Quality 
Design Treated 
Water Quality Standard 

pH - 5.8-8.6 5.8-8.6 Water Quality Standards in Japan 
Turbidity NTU Less than 20 Less than 5 Water Quality Standards in Colombia 
Fe mg/L Less than 1 Less than 0.3 Water Quality Standards in Colombia 
Mn mg/L Less than 1 Less than 0.1 Water Quality Standards in Colombia 

Source: JICA Study Team 

Alternatives A-1 and B-1 are shown in Figure-2.5-15.  In these systems, only chlorine injection is 
applied for disinfection of raw water.  In this plan, treated water is assumed to be mixed with the 
other treated at the ratio of about 1 to 9 



Study on Sustainable Water Supply for Bogotá City and Surrounding Area 
Based on the Integrated Water Resources Management, Colombia 

Final Report – Main Report 

(2-5-25) 

 
 Source: JICA Study Team 

Figure-2.5- 15 Water Treatment System of Alternative A-1 and B-1 

2) Alternative  A-2 

Design raw water quality and design treated water quality of Alternative A-2 are shown in 
Table-2.5-16. 

Table-2.5- 16 Design Raw Water Quality and Design Treated Water Quality 
(Alternative A-2) 

Water quality 
Item Unit Design Raw 

Water Quality 
Design Treated 
Water Quality Standard 

pH - 5.8-8.6 5.8-8.6 Water Quality Standards in Japan 
Turbidity NTU Less than 10 Less than 5 Water Quality Standards in Colombia 
Fe mg/L Less than 1 Less than 0.3 Water Quality Standards in Colombia 
Mn mg/L Less than 1 Less than 0.1 Water Quality Standards in Colombia 

Source: JICA Study Team 

Alternative A-2 is shown in Figure-2.5-16.  In Alternative A-2, at first chlorine to make soluble iron 
and soluble manganese oxidized is added in receiving well.  And soluble iron is oxidized and finally 
changed into insoluble shape as ferric hydroxide.  At second soluble manganese is contact-oxidized 
into insoluble manganese in sand filter, which is composed of manganese sand (i.e. sand of which 
surface is covered with MnO2H2O).  These insoluble iron and manganese are removed by filter 
media. 

 
Source: JICA Study Team 

Figure-2.5- 16 Water Treatment System for Alternative A-2 

3) Alternative A-3 

Design raw water quality and design treated water quality for Alternative A-3 are shown in 
Table-2.5-17. 

Table-2.5- 17 Design Raw Water Quality and Design Treated Water Quality(Alternative A-3) 
Water quality 

Item Unit Design Raw 
Water Quality 

Design Treated 
Water Quality Standard 

pH - 5.8-8.6 5.8-8.6 Water Quality Standards in Japan 
Turbidity NTU Less than 20 Less than 5 Water Quality Standards in Colombia 
Fe mg/L Less than 1 Less than 0.3 Water Quality Standards in Colombia 
Mn mg/L Less than 1 Less than 0.1 Water Quality Standards in Colombia 

Source: JICA Study Team 

Alternative A-3 is shown in Figure-2.5-17.  In Alternative A-3, at first chlorine to make soluble iron 
and soluble manganese oxidized is added in receiving well.  Soluble iron is oxidized and finally 
changed into insoluble shape as ferric hydroxide.  In mixing and coagulation basin, coagulant is 



Study on Sustainable Water Supply for Bogotá City and Surrounding Area 
Based on the Integrated Water Resources Management, Colombia 

Final Report – Main Report 

(2-5-26) 

added. Subsequently, the substances such as high turbidity or soluble silicic acid, which accelerate 
clogging of filter media, are flocculated and removed in sedimentation basin.  Soluble manganese 
supernatant in the sedimentation basis is contact-oxidized into insoluble manganese in sand filter, 
which is composed of manganese sand.  Turbidity and insoluble manganese, which are not removed 
in sedimentation basin, are removed by filter media in sand filtration basin 

 
Source: JICA Study Team 

Figure-2.5- 17 Water Treatment System for Alternative A-3 

(3) Sludge Treatment Facilities 

Criteria for judgment of adopting sludge treatment systems corresponding to each alternative water 
treatment method are shown inTable-2.5-18. 

Table-2.5- 18 Criteria for Judgment of Adopting Sludge Treatment System 
Design drainage quality alternative Water quality item 

(Units) A-1 and B-1 A-2 A-3 
Design effluent 

standard 
Standard 

pH - 5.8-8.6 5.8-8.6 5.8-8.6 Water Quality 
Standards in Japan 

Turbidity (NTU) - Less than 100 More than 1,000 Less than 200 Water Quality 
Standards in Japan 

Fe (mg/L) - Less than 10 2 More than 50 Less than 10 
(Soluble ferrous) 

Water Quality 
Standards in Japan 

Mn (mg/L) - Less than 10 More than 50 Less than 10 
(Soluble manganese) 

Water Quality 
Standards in Japan 

Necessity of sludge 
treatment 

No 
(No drainage) No Yes 1   

Notes: 1. Refer to Figure-5.15 for the sludge treatment system. 
 2. In case concentration of iron in drainage is more than 10 mg/l, installation of thickener should be examined. 
Source: JICA Study Team 

To discharge untreated water may cause deterioration of landscape in public waters when drainage 
contains a considerable amount of iron and manganese.  So installation of sludge treatment facilities 
is considered preferable.  However, the concentration of each substance in drainage from the systems 
of Alternative A-1 and Alternative B-1 is predicted to fall within the effluent standard of Colombia.  
Consequently, in this master plan, sludge treatment systems are not applied taking into account the 
cost effectiveness against the construction cost. 

Therefore, sludge treatment system will be applied only when Alternative A-3 is adopted.  The sludge 
treatment system for Alternative A-3 is shown in Figure-2.5-18.  Attention should be paid in design 
of the system as shown below: 

 Basically, it is desirable that concentrated sludge should be treated in a drying bed, in terms of 
the easiness in operation and maintenance, when sufficient land is available.  On the contrary, 
it is desirable that dehydrator should be adopted when sufficient land is not available. 

 In case that the land for water treatment system has a sufficient space, it may be possible that 
sludge treatment system can also be installed at the same site.  However, it is desirable that 
sludge from several water treatment facilities should be collected and disposed of at one site to 
minimize construction cost. 



Study on Sustainable Water Supply for Bogotá City and Surrounding Area 
Based on the Integrated Water Resources Management, Colombia 

Final Report – Main Report 

(2-5-27) 

Finally, optimum water and sludge treatment system should be determined from view points of 
technical, geological and economical aspects. 

Drainage Basin 

Sludge Basin 

Thickener 

Dehydrator 

Drying bed 

Industrial waste 

Use for farm 
land 

To receiving well 

-Discharge to river 

Supernatant Dehydrated water Supernatant

-Discharge to 
sewerage system  

Source: JICA Study Team 

Figure-2.5- 18 Sludge Treatment System for Alternative A-3 

(4) Layout Plan for Water Treatment Plant 

Layout plan of water treatment plant for emergency water supply by use of groundwater will be 
formulated in such a way that water from several deep wells are collected and transferred to water 
treatment plant, which will be constructed at the selected site, with a capacity of 2,000 m3/day to 
10,000 m3/day.  The treated water will be conveyed to each service reservoir. 

For reference, installation spaces for Alternative A-3 are shown in Table-2.5-19. 

Table-2.5- 19 Installation Spaces for Water Treatment and Sludge Treatment 
(Alternative A-3) 

Installation Space ( m x m) 
Water treatment 1 Sludge treatment 2 No. Capacity 

(m3/day) Water treatment 
facilities 

Administration 
building 

Sludge treatment facilities and  
administration building 

1 2,000 25×20 30×30 6×6 
2 4,000 50×35 30×30 8×8 
3 6,000 75×55 30×30 9×9 
4 8,000 100×70 30×30 10×10 
5 10,000 125×90 30×30 11×11 

Notes: 1. Water Treatment System is composed of basins of mixing, coagulation, sedimentation, sand filtration, drainage, 
sludge and thickener 

 2. Sludge treatment system stands for dewatering by dehydrator; Source: JICA Study Team 

Typical layout plan of water treatment plant (Alternative A-3,) for emergency water supply by use of 
groundwater is shown in Figure-2.5-19. 



Study on Sustainable Water Supply for Bogotá City and Surrounding Area 
Based on the Integrated Water Resources Management, Colombia 

Final Report – Main Report 

(2-5-28) 

 
Source: JICA Study Team 

Figure-2.5- 19 Typical Layout of Water Treatment Plant for Groundwater (for Alternative A-3) 

(5) Selection of Purification and Sludge Treatment System 

In this Master Plan, purification and sludge treatment system shown in Table-2.5-20 is finally 
proposed, taking into account of quality of raw water, type of treatment necessary and 
cost-effectiveness. 

Table-2.5- 20 Proposed Purification and Sludge Treatment System to be applied in this Study 
Proposed system 

Item Type of Treatment 
Content 

Purification Alternative-2 Chlorination＋Small system 1) 

Sludge treatment Not necessary 
Sludge treatment is not necessary in principle. However, the minimum 
treatment necessary must be implemented to prevent impact to natural 
environment. 

Note:  1. Small system: The system composed of sand filtration (Pressure filtration type). 
Source: JICA Study Team 

5.4.4. Plan for Water Transmission and Distribution Facilities 

Regarding the construction of the water transmission and distribution facilities to utilize the 
groundwater in the emergency water supply, optimum plan will be formulated basically based upon 
the following conditions. 

(1) Water Conveyance Facilities 

The groundwater produced by the well group (see “7.4.1 Layout Plan for Proposed Well”) is conveyed 
to the water treatment facility (see “7.4.3 Plan for Water Treatment Facility”), which is planned based 
upon the condition of the topography, land use and so on.  The number of wells, which is connected 
together to the same water treatment facility, is assumed to be between one (1) and five (5).  It means 



Study on Sustainable Water Supply for Bogotá City and Surrounding Area 
Based on the Integrated Water Resources Management, Colombia 

Final Report – Main Report 

(2-5-29) 

that amount of planned conveyance water from each treatment facility is between 2,000 and 10,000 
m3/day. 

(2) Water Transission Facility 

The treated water in the water treatment facility is transferred to the water distribution facility.  The 
type of connection with the existing distribution facility is planned based upon the condition of the 
topography, existing water distribution facilities, efficiency of the water distribution and so on. 

(3) Composition of Facilities for Water Transmission and Distribution for Groundwater Use 

The fundamental composition of facilities for water transmission and distribution, from the water 
intake facilities to the water distribution facilities, for use of the groundwater in the emergency water 
supply, is proposed as shown in Figure-2.5-20. 

Water Intake
Facility

(Proposed Well)

Water Conveyance
Facility

(Proposed)

Water Treatment
Facility

(Proposed)

Water Transmission
Facility

(Proposed)

Water Distribution
Facility

(Existing)
 

Source: JICA Study Team 

Figure-2.5- 20 Composition of Facilities for Water Transmission and Distribution for Use of 
Groundwater in Emergency Water Supply 

As the composition of facilities for water transmission and distribution, three (3) types of facilities are 
planned as shown in Figure-2.5-21.  Water supply by use of groundwater is proposed for emergency 
case.  However, the system by the groundwater is available even for usual water supply.  Usual 
water supply by groundwater is also proposed in Figure-2.5-21. 

Form 
Purpose for 

Transmission/
Distribution

Facilities composition for water transmission and distribution for use of groundwater

Type-1  Regular/  
Emergency 

 

Type-2  Regular/  
Emergency 

 

Type- 

3  
Emergency 

 

Water Conveyance 
Pipe

PumpWater Treatment Plant
Check Valve Tibitoc water 

Transmission 
Pipe 60"  

Well  
(1-5 sites)  

Water Transmission 
Pipe

Existing Well  
(One site)  

Land Transportation 

Water Treatment Plant

Water Conveyance 
Pipe

Water Wagon 

Existing Tank 
Well  

(1-5 sites)  

Water Conveyance 
Pipe

Water Treatment Plant Pump

Water Transmission 
Pipe

 
Source: JICA Study Team 

Figure-2.5- 21 Composition of Water Transmission and Distribution Facilities by Use of 
Groundwater 

The system flow (planned target year of 2020) of the whole Bogotá City for emergency water supply 
by use of the groundwater is shown in Figure-2.5-21. 



Study on Sustainable Water Supply for Bogotá City and Surrounding Area 
Based on the Integrated Water Resources Management, Colombia 

Final Report – Main Report 

(2-5-30) 

5.5. Management of Well Operation 

(1) Well Interference and Yield 

Total yield from wells is proposed as 62 × 2,000 m3/day = 1.44 m3/s.  However, it is necessary to 
increase yield from wells, when more water is requested than planned yield, in case where water 
shortage is more serious. In this case, there is a possibility that large lowering of groundwater level can 
happen by well interference.  Pumping from one well will cause lowering of the groundwater level of 
neighboring wells, as shown in Figure-2.5-22. 

 
Source: JICA Study Team 

Figure-2.5- 22 System Flow of Whole Bogotá City for Emergency Water Supply by Use of 
Groundwater (2020) 

Al
titu

de
: (

m
)

2,
60

0

2,
70

0

2,
80

0

2,
90

0

3,
00

0

3,
10

0

3,
20

0

Al
titu

de
: (

m
)

2,
60

0

2,
70

0

2,
80

0

2,
90

0

3,
00

0
R

EL
.3

,0
02

M
ax

.2
52

W
AT

ER
 S

UP
PL

Y 
SY

ST
EM

 D
IA

GR
AM

(W
ie

sn
er

, T
ib

ito
c 

& 
El

 D
or

ad
o 

Sy
st

em
）

In
 a

cc
or

da
nc

e 
wi

th
:

Di
ag

ra
m

a 
G

en
er

al
 D

e 
Fl

uj
o 

De
 P

ro
ce

so
 (r

ev
.2

) b
y 

ac
ue

du
ct

o

R
EL

.2
,6

03
～

2,
97

4

Bo
go

ta
 R

ive
r

Si
sg

a,
To

m
in

e,
Ne

us
a 

Da
m

W
TP

M
ax

10
.5

0
Q

=4
.5

Ti
bi

to
c

Ca
sa

bla
nc

a

Us
aq

ue
n 

C/
S

So
po

,T
oc

an
cip

a,
G

ac
ha

nc
ip

a,
Ca

jic
a,

Ch
ia

So
ac

ha

Si
er

ra
 M

or
en

a 
II

Si
er

ra
 M

or
en

a 
III

Su
ba

Al
to

 d
e 

Su
ba

M
ed

io
 S

ub
a

Su
ba

 N
ue

vo

Sa
nt

a 
An

a

Ca
zu

ca